
STATE WATER RESOURCES CONTROL BOARD 
BOARD MEETING SESSION – DIVISION OF FINANCIAL ASSISTANCE 

APRIL 7, 2015 
 

ITEM 6 
 
 
SUBJECT 
 
CONSIDERATION OF A RESOLUTION TO AUTHORIZE THE DEPUTY DIRECTOR OF THE 
DIVISION OF FINANCIAL ASSISTANCE (DIVISION) TO PROVIDE CLEAN WATER STATE 
REVOLVING FUND (CWSRF) PROGRAM FINANCING TO THE SACRAMENTO REGIONAL 
COUNTY SANITATION DISTRICT (REGIONAL SAN) FOR THE ECHO WATER PROJECT 
(PROJECT), CWSRF PROJECT NOS. C-06-8025-110, C-06-8025-120, C-06-8025-130, C-06-
8025-140, C-06-8025-150, C-06-8025-160, C-06-8025-170, C-06-8025-180 
 
DISCUSSION 
 
Regional San was formed in 1973, and in 1982 the Sacramento Regional Wastewater 
Treatment Plant (Facility) began service.  Regional San is governed by a 17-member Board of 
Directors representing all of the jurisdictions served throughout the region. 
 
Regional San owns and operates a regional wastewater conveyance system and the Facility 
located near Elk Grove, California.  Regional San provides sewerage service to residential, 
industrial, and commercial customers throughout unincorporated Sacramento County; the cities 
of Citrus Heights, Elk Grove, Folsom, Rancho Cordova, Sacramento and West Sacramento; 
and the communities of Courtland and Walnut Grove.  The population served is approximately 
1.4 million people. 
 
The Facility is staffed and operated 24 hours per day and consists of influent pumps, septage 
receiving station, mechanical bar screening, aerated grit handling, grit classifiers that wash and 
dewater grit, covered primary sedimentation tanks, pure oxygen biological treatment by 
activated sludge, secondary sedimentation, disinfection with chlorine gas, and dechlorination 
with sulfur dioxide.  Effluent can be diverted to lined and unlined emergency storage basins as 
needed to meet effluent dilution, thermal, and disinfection requirements or equalize high flows. 
The current average dry weather flows are approximately 141 million gallons per day (mgd), and 
the Facility has a design capacity of 181 mgd.  Odors are controlled through stripping towers 
and carbon treatment.  
 
Solids are thickened by dissolved air flotation and gravity belt thickeners.  Primary and 
secondary sludge is mixed and sent to anaerobic digesters for approximately fifteen days or 
more, stored at the solids storage basins for three to five years, then harvested and injected into 
lined dedicated land disposal sites.  Some biosolids are recycled with the Synagro Organic 
Fertilizer Company, and Regional San can dispose of biosolids at the Keifer Landfill as an 
emergency disposal option. 
 
The Facility lies within the Sacramento watershed, and discharges to the Sacramento River, a 
tributary of the Sacramento-San Joaquin Delta (Delta).  The Delta is home to over two hundred 
eighty species of birds and more than fifty species of fish, making it one of the most ecologically 
important aquatic habitats in the State.  The Central Valley Regional Water Quality Control 
Board (Central Valley Regional Board) has required most wastewater treatment facilities that 
discharge within the Central Valley Region to upgrade their treatment levels to tertiary filtration 



2 

and to incorporate nitrification/denitrification (i.e., ammonia/nitrogen removal).  The Facility is 
the largest facility discharging to the Delta, and is one of a few remaining secondary treatment 
facilities in the Central Valley Region.  The Facility’s current permitted discharge of 181 mgd 
represents nearly 60 percent of all publicly-owned treatment works (POTW) discharges to the 
Delta.  
 
The Facility is regulated in accordance with Waste Discharge Requirements Order (WDR) No. 
R5-2010-0114-03, (NPDES Permit No. CA0077682).  The permit requires compliance with 
ammonia removal by May 2021, and further requires tertiary filtration for pathogen removal 
consistent with recycled water requirements under Title 22, Division 4, Chapter 3 of the 
California Code of Regulations or the equivalent by May 2023.   
 
Over the next several years, the Project will upgrade the Facility to meet the new permit limits. 
The Project will improve the primary and secondary treatment processes, and expand the 
tertiary treatment at the Facility.  Facility modifications will include replacement of the existing 
pure oxygen biological treatment facilities with biological nutrient removal (BNR) facilities 
capable of removing ammonia and nitrate nitrogen, addition of tertiary treatment in the form of 
granular media filtration, and increased storage facilities.  
 
The Project is currently estimated to be bid and constructed in eight construction phases.  Each 
construction phase will receive a separate CWSRF financing agreement (the “associated 
financing agreement”).  Construction is estimated to take place over the next several years, 
starting in March 2015 and ending in February 2022.  The total cost of the project is estimated 
at approximately $1.6 billion. 
 
Pursuant to state law, the interest rate on a CWSRF financing agreement cannot exceed  
50 percent of the interest rate paid by the state on the most recent sale of general obligation 
bonds.  Pursuant to the CWSRF Policy (Policy), the interest rate for a construction financing 
agreement is established by the earlier of the date that the Division initiates preparation of the 
financing agreement or the date that financing is approved by the State Water Resources 
Control Board (State Water Board). 
 
Regional San has requested that the interest rate for the Project be the rate in effect on the date 
the State Water Board approves financing for the Project.  The Division recommends setting an 
interest rate cap based on the 10-year average interest rate of 2.3 percent to limit the effect this 
project will have on reducing the CWSRF’s future earnings.  The Division’s recommendation is 
that the interest rate for the associated financing agreement for each phase would be the rate 
otherwise in effect at the time that each financing agreement is prepared for each phase, not to 
exceed 2.3 percent.   
 
Additionally, the Policy restricts recipients’ future debt.  The Policy’s additional debt test requires 
that a recipient’s future parity debt meet certain coverage requirements based on maximum 
annual debt service.  This test conflicts with the additional debt test established by the Regional 
San in its Master Installment Purchase Contract (Master Contract), which governs its extensive 
debt portfolio.  This is discussed in more detail below under Financial Review.  The Division 
recommends using the test set forth in the Regional San’s Master Contract because it provides 
adequate security for the financing, and Regional San has a strong financial track record and 
stable revenue base. 
 



3 

Due to the large total project cost and its potential effect on the CWSRF Program’s cash flow, 
Division staff believes it prudent to condition the finance agreements regarding disbursement 
rates.  The Division recommends that Regional San be required to submit updated draw 
estimates quarterly until all funds are drawn so the Division can plan for future cash draws by 
Regional San and other financing recipients, and accurately evaluate CWSRF’s capacity to 
finance new projects.  Regional San should be required to provide a 90 day notice of any 
acceleration of cash disbursements relative to previously established cash draw estimates for 
each financing agreement, and all requests for acceleration should be approved by the Division.   
 
ENVIRONMENTAL IMPACT 
 
State Water Board staff conducted a review pursuant to the California Environmental Quality Act 
(CEQA) and pursuant to its obligations to apply a “CEQA+” review to projects funded through 
the CWSRF.  State Water Board staff determined that the Project will not result in any 
significant adverse water quality impacts. 
 
Regional San is the lead agency under CEQA, and has complied with the CEQA and CEQA 
Guidelines.  Regional San prepared an Environmental Impact Report (EIR) for the Project.  The 